



Mr. Pieter Brouwer
Rinos bv
Klaas Fuitestraat 12
NL-8281 BZ GENEMUIDEN
NEDERLAND

Your message - reference

-

our reference

PW/131

Gent

2025-01-13

Certification report 25/131

1. Description of the flooring:

Product family	Tufted carpet tiles 100 % Polyamide Bitumen backing
Total mass	3950 g/m ² - 4000 g/m ²
Effective pile thickness	6.5 mm – 7.0 mm

2. Test results:

Classification according to EN 13501-1:2007+A1 (2009)

Class	EN ISO 11925-2 or CWFT (EN 14041 - 2004)	EN ISO 9239-1 (30 min.)
C _{fl}	E _{fl}	heat flux \geq 4.5 kW/m ²

This report includes 2 pages and may only be reproduced in its entirety. The test results cover the received samples. Centexbel is not responsible for the representativeness of the samples.

Centexbel is a notified body N° 0493 for the European CPR (Construction Products Regulation) and for the European Directive related to Personal Protection Equipment.

CENTEXBEL • textile competence centre • www.centexbel.be

GENT • Technologiepark 70 • BE 9052 Gent • Belgium • phone +32 9 220 41 51 • fax +32 9 220 49 55 • gent@centexbel.be

VAT • BE 0459.218.289 • **IBAN •** BE 44 2100 4729 6545 • **BIC •** GEBABEBB



addressee

Rinos bv

our reference

PW/131

Gent

2025-01-13

page

2

3. Conclusion:

Referring to the means of control and the test results, the before mentioned product group can be classified as follows:

loose-laid tested on a non-combustible substrate¹

Cfl - s1

Related commercial names to this product group

Delta
Victoria

The obtained classification is based on the next test reports

Centexbel: 23.04972.01 dd 2023-09-26

Validity of the certificate

2028-09-26

A handwritten signature in black ink, appearing to read 'Petra Wittevrongel', with a horizontal line underneath.

Petra Wittevrongel
Product Certifier

¹ End use substrates of classes A1 or A2-s1,d0 (ISO 13238:2010 § 5.2.2)